@ Wabtec Components LLC.

Gé&B Specialties, Inc.

MIO-R45AVXFX03 REV D

INSTALLATION OF R-450 FRONT HYDRAULIC AXLE LOCK KIT

2008-2016 ForD F-450/F-550 4x4, 4x2

INSTALLATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for technical

assistance before continuing with the installation process.

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be ad-
hered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected. Reconnect
all hoses and secure the power steering cooler if the vehicle is started.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

When routing hydraulic hoses, ensure that the hoses do not contact any sharp
edges or hot surfaces.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-1-



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXFX03 REV D

[lNSTALLATION OF FRONT HYDRAULIC AXLE LocK KIT

)

The following procedure details the installation of the front hydraulic axle lock kit. The
hardware required for this installation is listed in Table 1.

Table 1: Hydraulic Front Axle Lock Kit Installation Parts

3/8" UNC Gr. 8 Bolt x 4" Long

1/2" Gr. 8 Washer

1/2" UNC Gr. 8 Nylon Insert Lock Nut

1/2" UNC Gr. 8 Bolt x 1 1/4" Long

3/32" Gr. 8 Cotter Pin x 1" Long

Part Number Description # Req. Remarks Check
R-13134 Hydraulic Lockup Cylinder 2
R-4912-A Axle Lock-up Hook 2
R-12016D | Axle Lock-up Bracket Driver's Side 1
R-12016P Axle Lock-up Bracket Passenger's Side 1
R-13133D Support Bracket Driver's Side 1
R-13133P Support Bracket Passenger's Side 1

R-5635 Insulation Washer 4
R-12018 Spacer 2
R-4911 Bracket 2
R-4914 Hook Catch 2
R-13137 Cylinder Pin 2
R-13132 Hydraulic Lockup Tab 2
R-13138 Cylinder Spacer 2
3/4" Gr. 8 Washer 14
3/4" UNC Gr. 8 Nylon Insert Lock Nut 6
3/4" UNC Gr. 8 Bolt x 2" Long 2
3/4" UNC Gr. 8 Bolt x 2 1/2" Long 2
3/4" UNC Gr. 8 Bolt x 5" Long 2
3/8" Gr.8 Washer 4

3/8" UNC Gr. 8 Nylon Insert Lock Nut 2 R-990KIT-210
2
12
4
4
4
2

3/16" Gr. 8 Cotter Pin x 1 1/2" Long

The front hydraulic axle lock kit is to be positioned just rearward of the vehicle’s front sus-
pension springs. Mounting holes in the hook hanger and bracket will align with some existing
holes in the vehicle frame and suspension arm, respectively. The axle lock hook is designed to
swing toward the front of the vehicle while disengaged for the road position and toward the
rear of the vehicle while engaged for the rail position. The hydraulic cylinders and lockup
tabs are fastened and welded to the hook to control the hook position.

1. If necessary, relocate the ABS sensor wire located along top of suspension arm, (Fig 8), as

reference.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-2-




@ Wabtec Components LLC.

G&B Specialties, Inc.
MIO-R45AVXFX03 REV D

Position each bracket on each vehicle suspension arm as shown. The larger hole in the
mounting brackets should align with the existing hole in each of the suspension arms. Mark
and drill a 13/32” hole into each of the suspension arms for 3/8” bolts. Fasten each
bracket to each suspension arm using one 3/4” x 5” long bolt, two 3/4” washers, and one
3/4” nut, and one 3/8” x 4” long bolt, two 3/8” washers and one 3/8” nut as shown. Do
not torque these fasteners. Tighten them only sufficiently to hold the bracket on the sus-
pension arm without deforming the suspension arm. Use (Fig 2 & Fig 4), for reference and
parts identification.

Position the L-Bracket Weldment on to the side of the frame, (Fig 1 & Fig 4), lining up the
slot on the L-Bracket with the slot on the bottom of the frame and bolt with 3/4” x 2”
long bolt and washers and nut. Mark and drill or mark and remove L-Bracket and drill a
13/16” diameter hole into existing small hole on the side of the frame. Use the supplied
3/4” x 27 bolt along with washers and nut to finish mounting L-Bracket to the frame. Make
certain that the correct L-Bracket weldment is fastened to the correct side of the frame.
Drivers side, (R-12016D), is fastened to the drivers’ frame. Fig 6 shows drivers’ side as-
sembly for reference.

Continue assembling hook assembly using (Fig 1) as reference and for parts identification.
If lateral adjustment is required item #4, spacer can be trimmed down, or washers can be
added into assembly to maintain proper clearance with frame, suspension arm, and hook.
For mounting of item #5, support bracket, two 17/32” holes must be drilled into side of
the frame, (Fig 5), shows support bracket bolted to frame.

Position each hook so that it is hanging vertically with the hooking surface horizontal. Po-
sition each hook catch on each bracket as shown so that the vertical side of the hook just
touches the forward-most part of the hook catch and there is a minimal gap between the
bottom of the hook catch and the hooking surface. Weld each hook catch to each bracket
using a 3/8” all around fillet weld.

. With the hydraulic cylinder mounted using (Fig 3) as a reference and the cylinder fully ex-

tended, position one lock tab on the cylinder as shown (Fig 4) so the lock tab aligns with
the hook. Weld the lock tab to the hook.

. Attach each pin to the cylinder support bracket and the cylinder rod.

Paint all areas that were welded or heated.

Ensure that there is sufficient clearance between the front axle lock components and all
vehicle components through their full range of motion.

10. Test the operation of the front axle lock.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-3-



@ Wabtec Components LLC.
Gé&B Specialties, Inc.

MIO-R45AVXFX03 REV D

TINOHY

TDHOTHO

€ | S0XAXAVGYH-20/90/80] EOXIXAVSHYEN |
NOISIAZY HIBWNN LMVd| 133H;
Y00 TIXY | B s
QAH 08S/0S17d4
910¢-800¢C i S0 MO S 8 DN EBLVS345 836
ONRINLOVANNYA - ONRIIINIONS - NOISTA

%
h
@

£6£9-264 (045) Xv4 'L065-25Z (05) VINVATASNNI ‘WOIMYIE (v}

w._.DZn—OK&H(Cm..__éi_iacuomWMEO(u:EE
ONI S3LLVIO3ds g 3 0@ S

dAr |WNS| 12/€2/20 ¥30H0E 431vadNn| 8
E VNG| £0/90/80 Q3SVITIY V NOISIAIY V
#NO3 QANddY | A8 alva SIONVHO 40 NOILdINOSIAATY

[4 91052 X 1109 8749 INN ub/E [43
|4 LNN JD0TAN 849 .Z/T 1T
[4 917.00°Z X 1709 874D INN ub/E 01
|4 97.5Z'T X 1709 849 INN .Z/T 6
8 UIHSYM 84D .2/T 8
|4 NN JJ0TAN 89 ub/E L
8 YIHSYM 874D H/E - 9
T NMOHS LON S/d 13MOV¥d L¥OddNS|  dEETET-Y S
T S/Q LDIOVEE LMOddNS | AEETETY S
[4 ¥AOVdS|  BTOZTIY 14
[4 JOOH dMIDOT|  v-ZT64-d £
T NMOHS 1ON S/d DRIg-1|  d9T0Z1-d 1
T S/a a1am Liye-1|  a9rozT-y 1
ALD NOLLdRYJS3a YIAWNN L¥Vd | WALI
LSI1 S.LAVd/IVI¥3LYW 40 T1Ig

1’1 d SMV OL

| WMO4NOD Ol sa13Im TV

Figure 1

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



g | EOXAXAVSYH-X £0/90/80 moxu_x><mvx.v_i 14

NOISIATH| NIOANN 1Vl

110 SMY OL

WHONOD 01 s@1aIM TV

'AAH 06SG/0S¥d | 42 eh
910¢-800¢ W

dNMO0T IIXY mnrwmmpium.mxw- © "_Ezmmzoozw_mlmm;%ﬁx

ODIOTHD | OIAOYHdaY.

ONIMNLOVINNYIA - ONIYIINIONT -

26€9-76L (026) Xvd '1066-25. (04S) VINVATASNNId ‘Molmuaa

dAlr|AWS

W

|vwa

Q3SVITTY V NOISIATY

VINg

GE)'oNI s3I vIo3ds 8 % 5@

QANddY | A8

SIONVHD 40 NOILAI™OSIAATY

MIO-R45AVXFX03 REV D

@ Wabtec Components LLC.
Gé&B Specialties, Inc.

LNN JD0TAN 8749 wb/E

NN JD01AN 8749 .8/€

YIHSVM 89 /€

YIHSYM 87D .8/

91.00°S X 1108 8749 ub/E

91.00'F X 1108 8749 .8/€

HO1WD YOOH YI64-d

NN N[N (NN

(N |info|N|o

1DOVE TI60-d

&

NOLLJRIOS3d YIGWNN Livd

]
=

LSI1 S.LAVd/IVI¥ELYW 40 TIIg

Figure 2

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



1’10 SMY OL
WAOJINOD OL sA1IM 1TV

g | S0XAXAVSH-)20/90/80| EOXIXAYSHE-N €

dMID01 XY

"AAH 056/0Gvd
9102-8002 S0 HEAMO 3L 6 O G311 Wi B3 6

ODIOIHD | CIAONAdY

ONRINLOVANNYIN - ONIYIINIONT - NOIS3d

2669252 (045) X 'L065-25Z (045) VINVATASNNId Somy3a | 00 dNr[WWS| 12/€e/Z0 H30H08 43Lvadn| 8
& MFU:GOK& AVONTIVY ALITVND 40 Mwl:hQ(u:ZSZ@ W M 7§m 10/90/80 a3asv3 13y vV NOISIATY| Vv
- /"ONI SAILTVIOIdS 9 8 O 3> % #No3  |aANddv| A8 | 3Fiva SIONVHD H0 NOILJINOSIAATY

MIO-R45AVXFX03 REV D

@ Wabtec Components LLC.
Gé&B Specialties, Inc.

NId ¥31100 .00S'T X u£8T°0

NId 331100 .000'T X .£60'0

YIHSYM 879 Wb/

WIHSYM 879 ,2/T -

YIOVdS YIANTIAD|  BETET-Y

VL dMID01 JTINVAAAH|  ZETETA

NOLLdRYIS3A UIGWNN 1HVd | W
LSI S.LYVd/IVI¥ALYW 40 1118

m|w|in|o[~N|o

ﬁNNvNVN

(o4
i}
=

Figure 3
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



g | SOXAXAVSYH-Y

NOISIATY NIOWAN 1Vl

"dAH 06S/0Svd
910¢-800¢

QINOUAY

dMI001 IIXV |

DIOIHD

ONRINLOVANNYIN - ONIFIINIO

£669-26L (045) Xvd '1065-26L (045) VINVATASNNI ‘NoImyaa

diAr WS

12/€2/L0

|wvna

20/90/80

A3SVI13d V NOISIATY|

VIANd

— $10NA0Hd AVONTIVY ALITYND 40 ¥IHNLOVANNYN
(52)'ON! S311v103ds & & o@D

QANddY | A8

aiva

SIONVHD JO NOLLINOSAA

AT

MIO-R45AVXFX03 REV D

@ Wabtec Components LLC.
G&B Specialties, Inc.

Q7314 NI @3INIWY313a
39 OL NOLLYOO1
JO0H OL d1am

WAOJINOD 0L sA1IM 1TV

JT0IHIA 40 LNOYUd STUVMOL

Figure 4
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.
Gé&B Specialties, Inc.

MIO-R45AVXFX03 REV D

= ~ 3 T3 SV OL
oD EOXAXAVETHS/0/00/80 EOXDNvEHY K g WNOSNOO OL STTIM TV
dNX001 IIXVY 8
QAH 0SS/0Svd o
9102-800¢2 g
ONINNLOVANNY - ONIYIINIONT - NOIS3d °
£6£9-26L (0.5) Xv4 '1065-252 (0.9) VINVATASNNAd Some3d | (0 dWI_|WAS| 12/£2i20 Y3008 G3LVadN| & |
S S10N00Hd AVOH IV ALITVND 40 HIHNLOVANNYAL W 3| VNG| 20/90/80 a3Sv313d V NOISIATY| v
e.OZ_ SAILTVIOI4S 9 % G@ > #NO3  |QAMddY| A9 | ava STONVHO 40 NOLLAINOSIAATY
1704 .¥/€ 3sn
JWVAd NI

1O7S ONLLSIX3 3Sn

F10OH M3N 3NO TIRIAIY ANY ‘TTOH ONLLSIX3 35N

JTOIH3A 40 LNOU SQIVMOL

JWVAH 40 3AISLNO

JWVA 40 IAISNI

1708 .b/€ YO TITHATY AWV NI 3T0H ONLLSDXA 3Sn

UVIOTIVY 0SP-d HLIM 0S54 Qd0d 8002
M3IIA HLVINYIANN FAISNI 3AIS SYIARIA LV ONDIOOT

Figure 5

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com



g | EOXIXAVSYE-Y20/90/80 mcxu_x><m$_.v_7 9

NOISIATY NIBANN LVl

dMI00T TIXY | Brmssmsasneyaumsen

"AAH 065/0S¥d

9102-800¢2 e e e

GDHOIHO | GIAOMddY

ONIRINLOVANNYIN - ONINFINIONT - NOIS3d

26£9-252 (045) Xv4 'L065-26Z (04S) VINVATASNNEd ‘Molmy3g

<o

Q3SVAIIY V NOISIATY

()'oNi s311 wio3ds 8 3 9@

VINg

SIONVHD 4O NOLLdINOSAQ

w
74

MIO-R45AVXFX03 REV D

@ Wabtec Components LLC.
G&B Specialties, Inc.

NMOHS LON S/d L3Ov¥d L10ddNS dEETET-A

S/Q LDIOVYE L¥0ddNS QEETET-Y

Ivds 8T0CT-Y

JI0O0H dMD01 V-Z164-d

NMOHS 1ON S/d .DRIg-1 d910Z1-d

Ll Ral G I TRl Rl

S/a a1am g asTozT-d

||| 0|

AD NOLLdRIJIS3A UIEWNN Luvd

W

o]

L lcnCYAAYDIEIYA N TIE

1'1a SMV OL
WHO4NOO OL1 8Q1aM 1V

Figure 6
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXFX03 REV D

Fiure 7

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-10 -




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXFX03 REV D

Figure 8

G&B Specialties Inc. 535 West 3™ Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-11 -




@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXFX03 REV D

[lNSTALLATION OF HYDRAULIC KIT FOR PTO APPLICATIONS ]

The following procedure details the installation of the hydraulic kit. The hardware required
for this installation is listed in Table 1.

Table 1: Hydraulic Kit Installation Parts

Part Number Description Qty
S-802020 Operating Valve 2
R-559-11 Operating Valve Handle 2

R-8594 Front Ball Valve 1
849FS0-04-06 | 1/4” Male JIC to 3/8” Male O-Ring Boss 90° 4
844FS-04-04 1/4” Male JIC to 1/4” Male JIC Tee 2
HUO04-04NJ 1/4” Female JIC Straight Coupler (Installed on Hoses) 8
HFS2-04 Hydraulic Hose 35" Long 4

- Hydraulic Hose (Supplied By Installer) N/A

- Hydraulic Coupler (Supplied By Installer) N/A

1. Disconnect the two hydraulic lines from the passenger’s side cylinder on the front railgear
and connect the two 3/8” JIC T-fittings to each port on the cylinder.

2. Connect four 90-degree 3/8” ORB to 1/4” JIC fittings to the axle lockup cylinders.
3. Reconnect the two lines to the T-fittings on the cylinder.

4. From the axle lockup cylinders, run four 35 long hydraulic hoses to two 1/4” JIC T-
fittings.

5. Connect a 90” long hydraulic hose from the free fitting on the rod end of the left railgear
hydraulic cylinder to an 844 FS 06-06 T-fitting (5). (See illustration below)

6. From this T-fitting run a 35” long hydraulic hose (13) to the rod end of each axle lock-up
hydraulic cylinder.

7. Ensure that none of the hoses contact any sharp edges or hot surfaces. Secure these hoses
in place with tie-wraps. Ensure that there is enough slack in the hoses for the railgear to
function.

8. Adjust the operating valve relief valve pressure as per the procedure in the Hydraulic Kit
Operation, Service and Parts manual.

9. Test the operation of the controls. Refer to the operation procedure in the Railgear Kit
and Hydraulic Kit Operation, Service and Parts manuals.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-12 -



MIO-R45AVXFX03 REV D

@ Wabtec Components LLC.
Gé&B Specialties, Inc.

1710 SMV O1L W4O4W0D
OL sSaTaIm 11V

4 ,_moxn_x><m.vm.v_ L0/LE/20 BOXAXAVSRE |

g ésa.
FNRIED A
QAH 0SG/067d | wefiSibeiii ettt

9102800z | RSt e

ONIFINLOVANNVIA - ONIYTINIONT - NOIS3IQ)

SAILTVIOAS 889 A8 A3NddNS - O

YATIVLSNI A8 Q3NddNS - Av

NMYHO | G3X03HO | C3AOHdY

260925, (045) X4 '1069-25. (05) VINVATASNNI OIMN3E [v3] dNC__[NNS| 12/€2/20 ONIMVYO 031vadN | & |
@ MPUDBOZE AVOETIVY ALITYND 40 ¥3HNLOVANNYA @ W _<<‘m 10/L8120 a3asSva13™ V NOISIATY k
2/ 'ONI S3ILTIVIOAdS 88 O > #NO3 |aAdddv| A9 [ 3iva STONVHO 40 NOLLJNOSIA Ay

30IS SY3IONVSSYd
H3ANIMAD
V3OV INOY4

%
406 SSO8 ONII-O IV .8/€ OL OIf ITYW /L | 90-70-0S46v8 3

=

ONILLIS LHOIVALS OIr ITVIA W8/€ OL DI TV L¥/L | 90-#0-Sd8Y8
LdN 3TYN34 .8/€ X2 OL LdN IV .8/€ 90-MAGZ
ONOT.8€ ISOH +0-284H
AATVA TTVE LNO¥H 1698

(¥3TIVLSNI A8 0311ddNS) L4 OL 3SOH OITINVAAAH
(M3ITTV.LSNI A8 Q31ddNS) LI OL ¥31dNOD OITNVNAAH -
HITdNOD LHOIVELS OIF ITVWIH Wb/l | PNPO-#ONH

J3L OIF IV /L OL OIF ITYW F/L | #0-90-Svv8

oo [ oo [~|o|e

<
EVNQEZ\—‘!‘NN

NOILdI¥OS3a ‘ON Lyvd W3l

Figure 9
US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-13-

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397



@ Wabtec Components LLC.

Gé&B Specialties, Inc.

MIO-R45AVXFX03 REV D

OPERATION OF R-450 FRONT HYDRAULIC AXLE LOCK KIT

2008-2016 ForD F-450/F-550 4x4, 4x2

OPERATION SAFETY PRECAUTIONS

If any installation problems are encountered, please call G&B Specialties for technical

assistance before continuing with the installation process.

CAUTION
WARNING

Failure to heed to any of the following warnings could result in severe bodily
injury and/or equipment damage.

Read and understand this manual completely before attempting installation of
the equipment.

Installation instructions provided below only address the RAFNA railgear
equipment. Applicable railway company procedures and policies must be ad-
hered to.

Before performing any work under the vehicle or railgear, ensure the engine is
turned off and the parking brake is set.

Do not start the vehicle with the power steering hoses disconnected. Reconnect
all hoses and secure the power steering cooler if the vehicle is started.

Ensure all removed components are given to the vehicle owner after the instal-
lation of the railgear. These components must be re-installed if the railgear is
removed from the vehicle.

Always disconnect the vehicle’s battery when welding on the vehicle or railgear
in order to protect the vehicle’s electrical system.

When routing hydraulic hoses, ensure that the hoses do not contact any sharp
edges or hot surfaces.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com

-14 -



@ Wabtec Components LLC.

Gé&B Specialties, Inc.

MIO-R45AVXFX03 REV D

[HYDRAULIC FRONT AXLE Lock OPERATION

)

With the Front Axle Lock kit installed on this vehicle, it may be operated as normal.

Never operate the vehicle if the Gross Vehicle Weight Rating (GVWR), Gross Axle Weight Rat-
ing Front or Rear (GAWR), or the wheel or tire load ratings are exceeded.

Refer to the Railgear Kit Operation, Service and Parts manual for information on the mechan-
ical operation, service and parts of the railgear.

PLACING VEHICLE ON RAIL

1.
2.

No ok

Open ball valve to allow hydraulic fluid to axle lockup cylinders.

Grasp the proper control valve lever for the axle lock-up located at the front of the
vehicle. (Lever will control both axle lock-up hooks) Push lever to engage axle lock-up
hooks.

Visually inspect that both axle lock-up hooks have fully engaged the hook catches
welded to the front suspension arms.

Close ball valve to put fluid back to the railgear cylinders.

Proceed to lower the front railgear unit.

As the front rail wheels engage the rail, the front of the vehicle will begin to rise.
Continue to lower the front railgear unit until the cylinders are fully extended and the
railgear lock up hook has engaged.

With the front railgear unit in the fully locked rail position, the front tires should be
approximately 2 to 3” above the rail head.

REMOVING VEHICLE FROM RAIL

N -

4.

5.

Disengage the railgear lock and raise the railgear to the full locked road position.
Open ball valve to allow hydraulic fluid to the axle lockup cylinders.

Grasp the proper control valve lever for the axle lock-up located at the front of the
vehicle. (Lever will control both axle lock-up hooks) Pull lever to disengage axle lock-
up hooks.

Visually inspect that both axle lock-up hooks have fully retracted from the hook
catches welded to the front suspension arms.

Close ball valve.

[FRONT HYDRAULIC AXLE LOCK ADJUSTMENT

)

The front hydraulic axle lock is adjusted when the vehicle is resting on its tires in its minimum
loaded condition with the railgear in the road position and the axle lock engaged. For the ax-
le lock to function properly there are three adjustments to be made:

1. There should be a clearance of 1/8” to 3/8” between the hooking surface of each hook
and hook catch. If the clearance is larger than 3/8”, steel shims can be welded to the bot-
tom of the hook catch. If the clearance is less than 1/8”, any previously installed shims
can be removed. If there are no shims to remove, the hook catch can be cut off the
bracket and re-welded higher up on the bracket using a 3/8” all around fillet weld.

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-15 -



@ Wabtec Components LLC.

G&B Specialties, Inc.

MIO-R45AVXFX03 REV D

2. The rear vertical edge of each hook should rest flat against the forward edge of the hook
catch when the axle lock is fully engaged. This can be adjusted by cutting the hook catch
off the bracket and re-welding it in place using a 3/8” all around fillet weld.

3. Each hook must clear the suspension arm by at least 1/2" through its full range of motion.
The hooks can be moved inboard and outboard on the hook hanger pivot post by adjusting

the number of plastic washers on each side of the hook.

4. Paint all welded areas after the axle lock is properly adjusted.

5. Ensure that there is sufficient clearance between the front axle lock components and all
vehicle components through their full range of motion.

[SERVICE OF AXLE Lock KIT

)

The Axle Lock kit must be serviced regularly to avoid damage to the equipment. Table 1 be-
low provides the Recommended Service Schedule and Table 2 provides Standard Fastener

Torque Values.

Table 1: Recommended Service Schedule

| > 2| 2

) . > x| £ ¥ =

Service Required T| 9| €| o S

o) = o = =

= o| o

Inspect front axle lock fasteners (re-torque if required) ViV |V | Vv v
Inspect hydraulic fittings and check for hydraulic leaks VIV IV | Vv v
Check / adjust front axle lock hook clearance (see procedure) v

Table 2: Standard Fastener Torque Values

Fastener Size

Fastener Torque Value (ft-Ibs) Dry

1” UNC Gr. 8 Fasteners 250
%" UNC Gr. 8 Fasteners 175
5/ UNC Gr. 8 Fasteners 150
1% UNC Gr. 8 Fasteners 100
3/ UNC Gr. 8 Fasteners 40

12

Y4 UNC Gr. 8 Fasteners

G&B Specialties Inc. 535 West 3" Street, Berwick, PA, USA Tel: (570) 752-5901 Fax: (570) 752-6397

US Field Service: 570-441-6988; CAN Field Service 570-854-0482; www.rafna.com
-16 -




